
PHYSICIAN’S ORDERS 

 

                                                                                          NAME: 

                                                                                          ROOM NO: 

                                                                                          (ADDRESS) 

                                                                                          HOSP. NO. 

                                                                                          PHYSICIAN 

 

Another brand of drug identical in form and content may be dispensed unless checked.  
 

ENT Associates of Alabama, PC  Standing Orders 
 

                      Alice H. Morgan, M.D., Ph.D.         Howard Goldberg, M.D.         Jack Aland, M.D.          

                      Bruce A. Morgan, M.D., Ph.D.         David Walters, M.D.              Clark Simpson, M.D.   
 

                                                                                   (*Sheldon Black, M.D.; *Peyton Colvin, M.D.) 
 

  1.  Tylenol 10 to 15 mg/Kg Po or PR q 6 hr PRN for headache or fever > 101.5ºF or mild pain (scale 1-3). 

  2.  No NSAIDS for any postoperative patients unless otherwise specified.  

  3.  For pediatric patients, Ibuprofen suspension, 10 mg/Kg body weight, q 6 hr PRN mild pain (scale 1-3) or 

temperature ≥ 101.5º F if not relieved by Tylenol 

  4.  Zyrtec 10 mg, Po daily PRN itching or rash for patients 6 years of age or older; 5 mg liquid Po for patients 

2 to 6 years old; 2.5 mg Po for patients 6 months to 2 years old. 

  5.  MOM 30 ml Po q day PRN constipation. 

  6.  Dulcolax supp 1 PR q day PRN constipation. 

  7.  Glycerin suppository PR daily PRN constipation, not to exceed 1 daily for pediatric patients.  

  8.  Robitussin DM 10 ml Po q 4 hr PRN cough for adults and dose for age for pediatric patients. 

  9.  T pump PRN 

10.  Humidified air/oxygen if required. 

11.  Zofran for nausea and vomiting. For adults, 4 mg orally disintegrating tablet (ODT) or IV q 8 hr PRN.  For 

pediatric, 1 month to 12 years, 0.1 mg/Kg per dose not to exceed 4 mg q 8 hr PRN ODT IV or IM. 

 

 

 

 

 

 

 

 

             Alice H. Morgan, M.D., Ph.D.           Howard Goldberg, M.D.                      Jack Aland, M.D. 

Clark Simpson, M.D.                         Bruce A. Morgan, M.D., Ph.D.           David Walters, M.D. 

*Sheldon Black, M.D. – DOES NOT WANT STANDING ORDERS. 

*Peyton Colvin, M.D. – DOES NOT WANT STANDING ORDERS. 

MD Signature: __________________________________ Date & Time:_________________ 
Cullman Regional                              Please use Ball Point Pen ONLY                              Physician’s Orders 
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